

פברואר 2021

רופא/ה נכבד/ה, רוקח/ת נכבד/ה,

הנדון: עדכון העלון לרופא והעלון לצרכן של התכשירים: TEGRETOL 200 mg tablets TEGRETOL 200 mg CR tablets TEGRETOL 400 mg CR tablets TEGRETOL syrup 2%

התכשירים שבנדון רשומים בישראל להתוויות הבאות:

Epilepsy, trigeminal neuralgia, diabetes insipidus, mania, prophylactic in manic depressive illness

המרכיב הפעיל: CARBAMAZEPINE

ברצוננו להודיעכם על עדכונים בעלון לרופא והעלון לצרכן של התכשירים בנדון.

מכיוון שבעדכונים אלו אומצו עלוני ניו זילנד, אנו מצרפים את העלונים המלאים לעיונכם עם סימון שינויים אשר מהווים החמרה (מסומנים <mark>עם רקע צהוב</mark>). שינויים אחרים לא מסומנים בעלונים המצורפים.

העלונים לרופא ולצרכן נשלחו למאגר התרופות שבאתר משרד הבריאות, וניתן לקבלם מודפסים על-ידי פניה לבעל הרישום.

> בברכה, שירן חן גולדשטיין רוקחת ממונה

Tel: 972-3-9201123 Fax: 972-3-9229331

1. PRODUCT NAME

TEGRETOL® 200 mg Tablets TEGRETOL® 200 mg CR Tablets TEGRETOL® 400 mg CR Tablets TEGRETOL® Syrup 2%

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Active substance

Tablets

• 200 mg: Each tablet contains 200 mg carbamazepine

CR tablets

- 200 mg: Each slow-release film-coated, divisible tablet contains 200 mg carbamazepine
- 400 mg: Each slow-release film-coated, divisible tablet contains 400 mg carbamazepine

Syrup

• 5 mL: Each 5 mL of syrup contains 100 mg carbamazepine

For a full list of excipients, see section 6.1.

3. PHARMACEUTICAL FORM

- Tablet containing 200mg carbamazepine. Round, white, flat tablet, 9mm in diameter, with bevelled edges. Imprinted CG on one side, and G/K on the scored side.
- Controlled Release Tablet containing 200mg carbamazepine. Beige-orange, ovaloid-shaped, film-coated divisible tablet with slightly convex faces. Approximate length is 12.2mm, and approximate width is 5.6mm. Both sides are scored; one side is imprinted C/G, and the other side H/C.
- Controlled Release Tablet containing 400mg carbamazepine. Brown-orange, ovaloid-shaped, film-coated divisible tablet, with slightly convex faces. Approximately 16.7mm in length, and approximately 6.7mm in width. Imprinted CG/CG on one side, and ENE/ENE on the other side; both sides are scored.
- Syrup containing 100mg/5mL carbamazepine. A viscous white suspension with a caramel odour and taste. It contains sorbitol (875mg/5mL), which is converted slowly into glucose, making the syrup suitable for diabetics.

4. CLINICAL PARTICULARS

4.1 Therapeutic indications

Epilepsy, Trigeminal neuralgia, Diabetes insipidus, Mania, prophylactic in manic-depressive illness.

4.2 Posology and method of administration

Dosage

Epilepsy

When possible, Tegretol should be prescribed as monotherapy.

Treatment should be initiated with a low daily dosage, to be slowly increased until an optimal effect is obtained.

The dose of carbamazepine should be adjusted to the needs of the individual patient to achieve adequate control of seizures. Determination of plasma levels may help in establishing the optimum dosage. In the treatment of epilepsy, the dose of carbamazepine usually requires total plasma-carbamazepine concentrations of about 4 to 12 micrograms/mL (17 to 50 micromoles/litre) (see Warnings and precautions, & Pharmacokinetics: absorption).

When Tegretol is added to existing antiepileptic therapy, this should be done gradually while maintaining or, if necessary, adapting the dosage of the other antiepileptic(s) (see Interactions).

General target population / Adults

Dosage in Epilepsy

Oral forms:

Initially, 100 to 200 mg once or twice daily; the dosage should be slowly raised until – generally at 400 mg 2 to 3 times daily – an optimum response is obtained. In some patients 1600 mg or even 2000 mg daily may be appropriate

Dosage in Acute mania and maintenance treatment of bipolar affective disorders

Dosage range: about 400 to 1600 mg daily, the usual dosage being 400 to 600 mg daily given in 2 to 3 divided doses. In acute mania, the dosage should be increased rather quickly, whereas small dosage increments are recommended for maintenance therapy of bipolar disorders in order to ensure optimal tolerability.

Dosage in Trigeminal neuralgia

The initial dosage of 200 to 400 mg should be slowly raised daily until freedom from pain is achieved (normally at 200 mg 3 to 4 times daily). The dosage should then be gradually reduced to the lowest possible maintenance level. Maximum recommended dose is 1200 mg/day. When pain relief has been obtained, attempts should be made to gradually discontinue therapy, until another attack occurs.

Diabetes insipidus centralis

Average dosage for adults: 200 mg 2 to 3 times daily.

Special populations

Renal impairment/ Hepatic impairment

No data are available on the pharmacokinetics of carbamazepine in patients with impaired hepatic or renal function.

Pediatrics, children, and adolescents

Dosage in Epilepsy

Oral forms

For children aged 4 years or less, a starting dose of 20 to 60 mg/day, increasing by 20 to 60 mg every second day, is recommended. For children over the age of 4 years, therapy may begin with 100 mg/day, increasing at weekly intervals by 100 mg.

Maintenance dosage: 10 to 20 mg/kg body weight daily in divided doses, e.g.

• Up to 1 year of age: 100 to 200 mg daily (= 5 to 10mL = 1-2 measures of syrup)

• 1 to 5 years of age: 200 to 400 mg daily (= 10 to 20 mL = 2×1 -2 measures of syrup)

• 6 to 10 years of age: 400 to 600 mg daily (= 20 to 30 mL = $2-3\times 2$ measures of syrup)

• 11 to 15 years of age: 600 to 1000 mg daily (= 30 to 50 mL = 3×2 -3 measures of syrup (plus an extra measure of 5 mL in case of administration of 1000 mg))

• >15 years of age: 800 to 1200 mg daily (same as adult dose

Note: one 5 mL measure of syrup is equivalent to 100 mg carbamazepine.

Maximum recommended dose

Up to 6 years of age: 35 mg/kg/day 6-15 years of age: 1000 mg/day >15 years of age: 1200 mg/day

Diabetes insipidus centralis

In children the dosage should be reduced proportionally to the child's age and body weight.

Geriatric patients (65 years or above)

Dosage in Trigeminal neuralgia

Due to drug interactions and different antiepileptic drug pharmacokinetics, the dosage of Tegretol should be selected with caution in elderly patients.

In elderly patients, an initial dose of 100 mg twice daily is recommended. The initial dosage of 100 mg twice daily should be slowly raised daily until freedom from pain is achieved (normally at 200 mg 3 to 4 times daily). The dosage should then be gradually reduced to the lowest

possible maintenance level. Maximum recommended dose is 1200 mg/day. When pain relief has been obtained, attempts should be made to gradually discontinue therapy, until another attack occurs.

Method of Administration

The tablets and the syrup (to be shaken before use) may be taken during, after, or between meals. Tablets should be taken with a little liquid.

The CR tablets (either whole or, if so prescribed, only half a tablet) should be swallowed unchewed with a little liquid. The syrup (one measure = 5 mL = 100 mg; half a measure = 2.5 mL = 50 mg) is particularly suitable for patients who have difficulty in swallowing tablets or need initial careful adjustment of the dosage.

As a result of slow, controlled release of the active substance from the CR tablets, these are designed to be taken in a twice-daily dosage regimen.

Since a given dose of Tegretol Syrup will produce higher peak levels than the same dose in tablet form, it is advisable to start with low doses and increase slowly so as to avoid adverse reactions.

Switching patients from Tegretol tablets to syrup

This should be done by giving the same number of mg per day in smaller, more frequent doses (e.g. Syrup three times a day (t.i.d.) instead of tablets twice a day (b.i.d)).

Switching patients from conventional tablets to CR tablets

Clinical experience shows that in some patients the dosage in the form of CR tablets may need to be increased.

4.3 Contraindications

- hypersensitivity to carbamazepine or structurally related drugs (e.g. tricyclic antidepressants) or any of the excipients listed in section 6.1.
- Patients with atrioventricular block
- Patients with a history of bone-marrow depression
- Patients with a history of hepatic porphyrias (e.g. acute intermittent porphyria, variegate porphyria, porphyria cutanea tarda)
- The use of Tegretol is contraindicated in combination with monoamine-oxidase inhibitors (MAOIs) (see Interactions).

4.4 Special warnings and precautions for use

Tegretol should be given only under medical supervision. Tegretol should be prescribed only after a critical benefit-risk appraisal and under close monitoring in patients with a history of cardiac, hepatic, or renal damage, adverse haematological reactions to other drugs, or interrupted courses of therapy with Tegretol.

Haematological effects

Agranulocytosis and aplastic anaemia have been associated with Tegretol; however, due to the very low incidence of these conditions, meaningful risk estimates for Tegretol are difficult to obtain. The overall risk in the general untreated population has been estimated at 4.7 persons per million per year for agranulocytosis and 2.0 persons per million per year for aplastic anaemia.

Transient or persistent decreased platelet or white blood cell counts occur occasionally to frequently in association with the use of Tegretol. However, in the majority of cases these effects prove transient and are unlikely to signal the onset of either aplastic anaemia or agranulocytosis. Nonetheless, complete pretreatment blood counts, including platelets (and possibly reticulocytes and serum iron), should be obtained at baseline, and periodically thereafter.

If the white blood cell or platelet count is definitely low or decreased during treatment, the patient and the complete blood count should be closely monitored. Tegretol should be discontinued if any evidence of significant bone-marrow depression appears.

Patients should be made aware of early toxic signs and symptoms of a potential haematological problem, as well as symptoms of dermatological or hepatic reactions. If reactions such as fever, sore throat, rash, ulcers in the mouth, easy bruising, petechial or purpuric haemorrhage appear, the patient should be advised to consult the physician immediately.

Serious dermatologic reactions

Serious dermatologic reactions, including toxic epidermal necrolysis (TEN; also known as Lyell's syndrome) and Stevens-Johnson syndrome (SJS), have been reported with Tegretol. Patients with serious dermatological reactions may require hospitalization, as these conditions may be life-threatening and may be fatal. Most of the SJS/TEN cases appear in the first few months of treatment with Tegretol. These reactions are estimated to occur in 1 to 6 per 10,000 new users in countries with mainly Caucasian populations, but the risk in some Asian countries is estimated to be about 10 times higher. If signs and symptoms suggestive of severe skin reactions (e.g. SJS, Lyell's syndrome/TEN) appear, Tegretol should be withdrawn at once and alternative therapy should be considered.

Pharmacogenomics

There is growing evidence of the role of different HLA alleles in predisposing patients to immune-mediated adverse reactions.

Association with HLA-A*3101

Human Leukocyte Antigen (HLA)-A*3101 may be a risk factor for the development of hypersensitivity syndrome and cutaneous adverse drug reactions such as SJS, TEN, DRESS, AGEP and maculopapular rash (see Warnings and precautions: Hypersensitivity). Retrospective genome-wide studies in Japanese and Northern European populations reported association between severe skin reactions (SJS, TEN, DRESS, AGEP and maculopapular rash) associated with carbamazepine use and the presence of the HLA-A*3101 allele in these patients.

The frequency of the HLA-A*3101 allele varies widely between ethnic populations and its frequency is about 2 to 5% in European populations and about 10% in the Japanese population. The frequency of this allele is estimated to be less than 5% in the majority of Australian, Asian, African and North American populations, with some exceptions within 5-12%. Prevalence above 15% has been estimated in some ethnic groups in South America (Argentina and Brazil), North America (US Navajo and Sioux, and Mexico Sonora Seri) and Southern India (Tamil Nadu) and between 10%-15% in other native ethnicities in these same regions.

The allele frequencies listed here represent the percentage of chromosomes in the specified population that carry the allele of interest, meaning that the percentage of patients who carry a copy of the allele on at least one of their two chromosomes (i.e. the "carrier frequency") is nearly twice as high as the allele frequency. Therefore, the percentage of patients who may be at risk is nearly twice the allele frequency.

Testing for the presence of HLA-A*3101 allele should be considered in patients with ancestry in genetically at-risk populations (for example, patients of the Japanese and Caucasian populations, patients who belong to the indigenous populations of the Americas, Hispanic populations, people of southern India, and people of Arabic descent), prior to initiating treatment with Tegretol (see Information for Healthcare professionals in this section). The use of Tegretol should be avoided in patients who are found to be positive for HLA-A*3101, unless the benefits clearly outweigh the risks. Screening is generally not recommended for any current Tegretol users, as the risk of SJS/TEN, AGEP, DRESS and maculopapular rash is largely confined to the first few months of therapy, regardless of HLA-A*3101 status.

Association with HLA-B*1502

Retrospective studies in patients of Han Chinese and Thai origin found a strong correlation between SJS/TEN skin reactions associated with carbamazepine and the presence in these patients of the Human Leukocyte Antigene (HLA)-B*1502 allele. The frequency of HLA-B*1502 allele ranges from 2 to 12% in Han Chinese populations and is about 8% in Thai populations. Higher reporting rates of SJS (rare rather than very rare) are reported in some countries in Asia (e.g. Taiwan, Malaysia and the Philippines) in which there is a higher frequency of the HLA-B*1502 allele in the population e.g. above 15% in the Philippines and some Malaysian populations. Allele frequencies up to about 2% and 6% have been reported in Korea and India, respectively. The frequency of the HLA-B*1502 allele is negligible in persons of European descent, several African populations, indigenous peoples of the Americas, Hispanic populations sampled and in Japanese (< 1%).

The allele frequencies listed here represent the percentage of chromosomes in the specified population that carry the allele of interest, meaning that the percentage of patients who carry a copy of the allele on at least one of their two chromosomes (i.e., the "carrier frequency") is nearly twice as high as the allele frequency. Therefore, the percentage of patients who may be at risk is nearly twice the allele frequency.

Testing for the presence of HLA-B*1502 allele should be considered in patients with ancestry in genetically at-risk populations, prior to initiating treatment with Tegretol (see Information for Healthcare professionals in this section). The use of Tegretol should be avoided in tested

patients who are found to be positive for HLA-B*1502 unless the benefits clearly outweigh the risks. HLA-B*1502 may be a risk factor for the development of SJS/TEN in Chinese patients taking other anti-epileptic drugs (AED) associated with SJS/TEN. Consideration should therefore be given to avoiding use of other drugs associated with SJS/TEN in HLA-B*1502 positive patients, when alternative therapies are otherwise equally acceptable. Screening is not generally recommended in patients from populations in which the prevalence of HLA-B*1502 is low. Screening is generally not recommended for any current Tegretol users, as the risk of SJS/TEN is largely confined to the first few months of therapy, regardless of HLA-B*1502 status.

The identification of subjects carrying the HLA-B*1502 allele and the avoidance of carbamazepine therapy in these subjects has been shown to decrease the incidence of carbamazepine-induced SJS/TEN.

Limitation of genetic screening

Genetic screening results must never substitute for appropriate clinical vigilance and patient management. Many Asian patients positive for HLA-B*1502 and treated with Tegretol will not develop SJS/TEN and patients negative for HLA-B*1502 of any ethnicity can still develop SJS/TEN. Similarly many patients positive for HLA-A*3101 and treated with Tegretol will not develop SJS, TEN, DRESS, AGEP or maculopapular rash and patients negative for HLA-A*3101 of any ethnicity can still develop these severe cutaneous adverse reactions. The role of other possible factors in the development of, and morbidity from these severe cutaneous adverse reactions, such as AED dose, compliance, concomitant medications, co-morbidities, and the level of dermatologic monitoring have not been studied.

Information for Healthcare professionals

If testing for the presence of the HLA-B*1502 allele is performed, high-resolution "HLA-B*1502 genotyping" is recommended. The test is positive if either one or two HLA-B*1502 alleles are detected and negative if no HLA-B*1502 alleles are detected. Similarly if testing for the presence of the HLA-A*3101 allele is performed, high-resolution "HLA-A*3101 genotyping" respectively is recommended. The test is positive if either one or two HLA-A*3101 alleles are detected and negative if no HLA-A*3101 alleles are detected.

Other dermatologic reactions

Mild skin reactions, e.g. isolated macular or maculopapular exanthema, can also occur and are mostly transient and not hazardous. They usually disappear within a few days or weeks, either during the continued course of treatment or following a decrease in dosage. However, since it may be difficult to differentiate the early signs of more serious skin reactions from mild transient reactions, the patient should be kept under close surveillance with consideration given to immediately withdrawing the drug should the reaction worsen with continued use.

The HLA-A*3101 allele has been found to be associated with less severe adverse cutaneous reactions from carbamazepine and may predict the risk of these reactions from carbamazepine, such as anticonvulsant hypersensitivity syndrome or non-serious rash (maculopapular eruption). However, The HLA-B*1502 allele has not been found to predict the risk of these aforementioned skin reactions.

Hypersensitivity

Tegretol may trigger hypersensitivity reactions, including Drug Rash with Eosinophilia and Systemic Symptoms (DRESS), a delayed multi-organ hypersensitivity disorder with fever, rash, vasculitis, lymphadenopathy, pseudolymphoma, arthralgia, leukopenia, eosinophilia, hepatosplenomegaly, abnormal liver function tests and vanishing bile duct syndrome (destruction and disappearance of the intrahepatic bile ducts), that may occur in various combinations. Other organs may also be affected (e.g. lungs, kidneys, pancreas, myocardium and colon). (See Adverse drug reactions section).

Patients who have exhibited hypersensitivity reactions to carbamazepine should be informed that approximately 25 to 30% of these patients may experience hypersensitivity reactions with oxcarbazepine (Trileptin[®]).

Cross-hypersensitivity can occur between carbamazepine and aromatic antiepileptic drugs (e.g. phenytoin, primidone and phenobarbital).

In general, if signs and symptoms suggestive of hypersensitivity reactions occur, Tegretol should be withdrawn immediately.

<u>Seizures</u>

Tegretol should be used with caution in patients with mixed seizures, which includes absences, either typical or atypical. In all these conditions, Tegretol may exacerbate seizures. In the event of exacerbation of seizures, Tegretol should be discontinued.

Hepatic function

Baseline and periodic evaluations of hepatic function must be performed during treatment with Tegretol, particularly in patients with a history of liver disease and in elderly patients. The drug should be withdrawn immediately in cases of aggravated liver dysfunction or active liver disease.

Renal function

Baseline and periodic complete urinalysis and BUN determinations are recommended.

Hyponatremia

Hyponatremia is known to occur with carbamazepine. In patients with pre-existing renal conditions associated with low sodium or in patients treated concomitantly with sodium-lowering medicinal products (e.g. diuretics, medicinal products associated with inappropriate ADH secretion), serum sodium levels should be measured prior to initiating carbamazepine therapy. Thereafter, serum sodium levels should be measured after approximately two weeks and then at monthly intervals for the first three months during therapy, or according to clinical need. These risk factors may apply especially to elderly patients. If hyponatraemia is observed, water restriction is an important counter-measurement if clinically indicated.

Hypothyroidism

Carbamazepine may reduce serum concentrations of thyroid hormones through enzyme induction requiring an increase in dose of thyroid replacement therapy in patients with

hypothyroidism. Hence thyroid function monitoring is suggested to adjust the dosage of thyroid replacement therapy.

Anticholinergic effects

Tegretol has shown mild anticholinergic activity. Patients with increased intraocular pressure and urinary retention should therefore be closely observed during therapy (see Adverse drug reactions).

Psychiatric effects

The possibility of activation of a latent psychosis and, in elderly patients, of confusion or agitation should be borne in mind.

Suicidal ideation and behaviour

An analysis of reports of suicidality (suicidal behaviour or ideation) from placebo-controlled clinical studies of eleven medicines used to treat epilepsy as well as psychiatric disorders, and other conditions revealed that paitens receiving anti-epileptic drugs had approximately twice the risk of suicidal behaviour or ideation (0.43%) compared to patients receiving placebo (0.22%). The increased risk of suicidal behaviour and suicidal ideation was observed as early as one week after starting the anti-epileptic medicine and continued through 24 weeks. The results were generally consitent among the eleven medicines. Patients who were treated for epilepsy, psychiatric disorders, and other conditions were all at increased risk for suicidality when compared to placebo, and there did not appear to be a specific demographic subgroup of patients to which the increased risk could be attributed. The relative risk for suicidality was higher in the paitents with epilepsy compared to patients who were given one of the medicines in the class for psychiatric or other conditions.

All patients who are currently taking or starting on any anti-epileptic drug should be closely monitored for notable changes in behaviour that could indicate the emergence or worsening of suicidal thoughts or behaviour or depression.

Health Care Professionals should inform patients, their families, and caregivers of the potential for an increase in the risk of suicidality. Prescribers should advise patients to seek medical advice immediately if they develop any symptoms suggestive of suicidality.

Pregnancy and females of reproductive potential

Carbamazepine may be associated with fetal harm when administered to a pregnant woman (see section 4.6 Fertility, pregnancy and lactation). Tegretol should be used during pregnancy only if the potential benefit justifies the potential risks.

Adequate counselling should be made available to all pregnant women and women of childbearing potential, regarding the risks associated with pregnancy due to potential teratogenic risk to the foetus (see section 4.6 Fertility, pregnancy and lactation).

Women of childbearing potential should use effective contraception during treatment with carbamazepine and for 2 weeks after the last dose (see below sub-section "Endocrinological effects" and section 4.5 Interaction with other medicinal products and other forms of interaction and section 4.6 Fertility, pregnancy and lactation).

Endocrinological effects

Breakthrough bleeding has been reported in women taking Tegretol while using hormonal contraceptives. The reliability of hormonal contraceptives may be adversely affected by Tegretol and women of child-bearing potential should be advised to consider using alternative forms of birth control while taking Tegretol.

Monitoring of plasma levels

Although correlations between dosage and plasma levels of carbamazepine, and between plasma levels and clinical efficacy or tolerability are rather tenuous, monitoring of the plasma levels may be useful in the following situations: dramatic increase in seizure frequency/verification of patient compliance; during pregnancy; when treating children or adolescents; in suspected absorption disorders; in suspected toxicity when more than one drug is being used (see Interactions).

Dose reduction and withdrawal effects

Abrupt withdrawal of Tegretol may precipitate seizures, therefore carbamazepine should be withdrawn gradually over a 6-month period. If treatment with Tegretol has to be withdrawn abruptly in a patient with epilepsy, the switch to the new antiepileptic compound should be made under cover of a suitable drug.

Special Excipients

Tegretol Syrup contains parahydroxybenzoates which may cause allergic reactions (possibly delayed).

It also contains sorbitol and, therefore, should not be administered to patients with rare hereditary problems of fructose intolerance.

5 ml syrup contains 2 mg saccharin sodium, 875 mg liquid sorbitol, approximately 0.6 mg sodium and preservatives: Methylparaben 6 mg, Propylparaben 1.5mg, Sorbic acid 5 mg.

Falls

Tegretol treatment has been associated with ataxia, dizziness, somnolence, hypotension, confusional state, sedation (see section 7 Adverse drug reactions) which may lead to falls and, consequently fractures or other injuries. For patients with diseases, conditions, or medications that could exacerbate these effects, complete risk assessment of fall should be considered recurrently for patients on long-term Tegretol treatment.

Non-clinical safety data

Non-clinical data reveal no special hazard for humans based on conventional studies of single and repeated dose toxicity, genotoxicity and carcinogenic potential.

Genotoxicity

Carbamazepine was not found to be genotoxic in various standard bacterial and mammalian mutagenicity studies.

Carcinogenicity

In rats treated with carbamazepine for 2 years, the incidence of tumors of the liver was found to be increased. The significance of these findings relative to the use of carbamazepine in humans is unknown at present.

4.5 Interaction with other medicinal products and other forms of interaction

Cytochrome P450 3A4 (CYP3A4) is the main enzyme catalyzing formation of the active metabolite carbamazepine-10,11-epoxide. Human microsomal epoxide hydrolase has been identified as the enzyme responsible for the formation of the 10,11-transdiol derivative from carbamazepine-10,11 epoxide.

Co-administration of inhibitors of CYP3A4 or inhibitors of epoxide hydrolase with carbamazepine can which could induce adverse reactions (increase of carbamazepine or carbamazepine-10,11-epoxide plasma concentrations respectively). The dosage of Tegretol should be adjusted accordingly and/or the plasma levels monitored.

Co-administration of CYP3A4 inducers might increase the rate of carbamazepine metabolism, thus leading to potential decreases in the carbamazepine serum level and therapeutic effect. Similarly, discontinuation of a CYP3A4 inducer may decrease the rate of metabolism of carbamazepine, leading to an increase in carbamazepine plasma levels. The dose of Tegretol may have to be adjusted.

Carbamazepine is a potent inducer of CYP3A4 and other phase I and phase II enzyme systems in the liver, and may therefore reduce plasma concentrations of co-medications mainly metabolized by CYP3A4 by induction of their metabolism.

Female patients of childbearing potential should be warned that the concurrent use of Tegretol with hormonal contraceptives may render this type of contraceptive ineffective (see Endocrinological effects). Alternative non-hormonal forms of contraception are recommended when using Tegretol (see Women of child-bearing potential, pregnancy, breast-feeding and fertility).

Interactions resulting in a contraindication

The use of Tegretol is contraindicated in combination with monoamine-oxidase inhibitors (MAOIs); before administering Tegretol MAOIs should be discontinued for a minimum of 2 weeks, or longer if the clinical situation permits (see Effect of Tegretol on plasma levels of concomitant agents).

Agents that may raise carbamazepine plasma levels

Since raised plasma carbamazepine levels may result in adverse reactions (e.g. dizziness, drowsiness, ataxia, diplopia), the dosage of Tegretol should be adjusted accordingly and/or the plasma levels monitored when used concomitantly with the substances described below.

Analgesics, anti-inflammatory drugs: dextropropoxyphene, ibuprofen

Androgens danazol

Antibiotics macrolide antibiotics (e.g. erythromycin,

troleandomycin, josamycin, clarithromycin),

ciprofloxacin

Antidepressants possibly desipramine, fluoxetine, fluoxamine,

nefazodone, paroxetine, trazodone, viloxazine.

Antiepileptics stiripentol, vigabatrin

Antifungals azoles (e.g. itraconazole, ketoconazole, fluconazole,

voriconazole). Alternative anticonvulsants may be recommended in patients treated with voriconazole or

itraconazole

Antihistamines loratadine, terfenadine

Antipsychotics olanzapine Antituberculosis isoniazid

Antivirals protease inhibitors for HIV treatment (e.g. ritonavir)

Carbonic anhydrase inhibitors acetazolamide Cardiovascular drugs: diltiazem, verapamil

Gastrointestinal drugs: possibly cimetidine, omeprazole

Muscle relaxants oxybutynin, dantrolene

Platelet aggregation inhibitors ticlopidine

Other interactions: grapefruit juice, nicotinamide (only in high dosage)

Agents that may raise the active metabolite carbamazepine-10,11-epoxide plasma levels

Since raised plasma carbamazepine-10,11-epoxide levels may result in adverse reactions (e.g. dizziness, drowsiness, ataxia, diplopia), the dosage of Tegretol should be adjusted accordingly and/or the plasma levels monitored when used concomitantly with the substances described below:

Antipsychotics Loxapine, quetiapine

Antiepileptics Primidone, progabide, valproic acid, valpromide

Hypnotics and valnoctamide

sedatives

Agents that may decrease carbamazepine plasma levels

The dose of Tegretol may have to be adjusted when used concomitantly with the substances described below.

Antiepileptics felbamate, methsuximide, oxcarbazepine, phenobarbital,

phensuximide, phenytoin (to avoid phenytoin intoxication and subtherapeutic concentrations of carbamazepine it is recommended to adjust the plasma concentration of phenytoin to 13 micrograms

/mL before adding carbamazepine to the treatment) and fosphenytoin,

primidone, and, although the data are partly contradictory, possibly

also clonazepam.

Antineoplastics cisplatin or doxorubicin

Antituberculosis rifampicin

Bronchodilatators or theophylline, aminophylline

anti-asthma drugs

Antimalarials: mefloquine may antagonise the anticonvulsant effect of

carbamazepine.

Dermatological drugs: isotretinoin

Other interactions herbal preparations containing St John's wort (Hypericum

perforatum).

Effect of Tegretol on plasma levels of concomitant agents

Carbamazepine may lower the plasma level, or diminish - or even abolish - the activity of certain drugs. Dose adjustments may be required for several medicines. Examples of such medicines are listed below. Note that the list does not include all affected medicines. For more information regarding how individual medicines are affected by induction, see also the product information of the co-administered medicine:

Analgesics, anti- buprenorphine, methadone, paracetamol (long-term administration of inflammatory agents carbamazepine and paracetamol may be associated with

hepatotoxicity), phenazone (antipyrine), tramadol

Antibiotics doxycycline, rifabutin.

Anticoagulants: oral anticoagulants (e.g. warfarin, phenprocoumon, dicoumarol,

acenocoumarol, rivaroxaban, dabigatran, apixaban, edoxaban)

Antidepressants: bupropion, citalopram, mianserin, nefazodone, sertraline, trazodone,

tricyclic antidepressants (e.g. imipramine, amitriptyline,

nortriptyline, clomipramine).

Antiemetics: Aprepitant

Antiepileptics: clobazam, clonazepam, ethosuximide, felbamate, lamotrigine,

eslicarbazepine, oxcarbazepine, primidone, tiagabine, topiramate, valproic acid, zonisamide. To avoid phenytoin intoxication and subtherapeutic concentrations of carbamazepine it is recommended to adjust the plasma concentration of phenytoin to 13 micrograms /mL before adding carbamazepine to the treatment. There have been

rare reports of an increase in plasma mephenytoin levels

Antifungals itraconazole, voriconazole. Alternative anti-convulsants may be

recommended in patients treated with voriconazole or itraconazole

Antihelmintics praziquantel, albendazole

Antineoplastics imatinib, cyclophosphamide, lapatinib, temsirolimus

Antiplatelet ticagrelor

Antipsychotics clozapine, haloperidol and bromperidol, olanzapine, quetiapine,

risperidone, ziprasidone, aripiprazole, paliperidone

Antivirals protease inhibitors for HIV treatment (e.g. indinavir, ritonavir,

saquinavir)

Anxiolytics alprazolam, midazolam

Bronchodilatators or theophylline

anti-asthma drugs

Contraceptives: hormonal contraceptives (alternative contraceptive methods should

be considered)

Cardiovascular calcium channel blockers (dihydropyridine group) e.g. felodipine,

drugs digoxin, simvastatin, atorvastatin, lovastatin, cerivastatin, ivabradine

Corticosteroids corticosteroids (e.g. prednisolone, dexamethasone)

Drugs used in tadalafil

erectile dysfunction

Immunosuppressants cyclosporin, everolimus, tacrolimus, sirolimus

Thyroid agents levothyroxine

Other drug products containing oestrogens and/or progesterones

interactions

Combinations that require specific consideration

Concomitant use of carbamazepine and levetiracetam has been reported to increase carbamazepine-induced toxicity.

Concomitant use of carbamazepine and isoniazid has been reported to increase isoniazid-induced hepatotoxicity.

Combined use of carbamazepine and lithium or metoclopramide on the one hand, and carbamazepine and neuroleptics (haloperidol, thioridazine) on the other, may lead to increased neurological adverse reactions (with the latter combination even in the presence of 'therapeutic plasma levels').

Concomitant medication with Tegretol and some diuretics (hydrochlorothiazide, furosemide) may lead to symptomatic hyponatraemia.

Carbamazepine may antagonize the effects of non-depolarizing muscle relaxants (e.g. pancuronium). Their dosage may need to be raised, and patients should be monitored closely for more rapid recovery from neuromuscular blockade than expected.

Carbamazepine, like other psychoactive drugs, may reduce alcohol tolerance. It is therefore advisable for the patient to abstain from alcohol.

Concomitant use of carbamazepine with direct acting oral anti-coagulants (rivaroxaban, dabigatran, apixaban, and edoxaban) may lead to reduced plasma concentrations of direct acting oral anti-coagulants, which carries the risk of thrombosis. Therefore, if a concomitant use is necessary, close monitoring of signs and symptoms of thrombosis is recommended.

Interference with serological testing

Carbamazepine may result in false positive perphenazine concentrations in HPLC analysis due to interference.

Carbamazepine and the 10,11-epoxide metabolite may result in false positive tricyclic antidepressant concentration in fluorescence polarized immunoassay method.

4.6 Fertility, pregnancy and lactation

Pregnancy

In animals (mice, rats, rabbits) oral administration of carbamazepine during organogenesis led to increased embryonic mortality at daily doses which caused maternal toxicity (above 200 mg/kg body weight daily, i.e. 10 to 20 times the usual human dosage). In the rat there was also some evidence of abortion at 300 mg/kg body weight daily. Near-term rat foetuses showed growth retardation, again at maternally toxic doses. There was no evidence of teratogenic potential in the three animal species tested, but, in one study using mice, carbamazepine (40 to 240 mg/kg body weight daily, orally) caused defects (mainly dilatation of cerebral ventricles) in 4.7% of exposed foetuses as compared with 1.3% in controls.

Risk summary

Offspring of epileptic mothers are known to be more prone to developmental disorders, including malformations. Although conclusive evidence from controlled studies with carbamazepine monotherapy is lacking, developmental disorders and malformations, including spina bifida and also other congenital anomalies, e.g. craniofacial defects, cardiovascular malformations, hypospadias and anomalies involving various body systems, have been reported in association with the use of Tegretol.

Based on data in a North American pregnancy registry, the rate of major congenital malformations, defined as a structural abnormality with surgical, medical, or cosmetic importance, diagnosed within 12 weeks of birth following maternal exposure to carbamazepine monotherapy in the first trimester was 3.0% (95% CI 2.1-4.2%). As compared to pregnant women not taking any antiepileptic drug, the relative risk was 2.7 (95% CI 1.1-7.0). There is evidence to suggest that the risk of malformation with carbamazepine may be dose-dependent.

Clinical considerations

Taking these data into consideration:

- Pregnant women with epilepsy should be treated with special care.
- If women receiving Tegretol become pregnant or plan to become pregnant, or if the need of initiating treatment with Tegretol arises during pregnancy, the drug's expected benefits must be carefully weighed against its possible hazards, particularly in the first 3 months of pregnancy.
- In women of child-bearing potential Tegretol should, wherever possible, be prescribed as monotherapy, because the incidence of congenital abnormalities in the offspring of women treated with a combination of antiepileptic drugs is greater than in those of mothers receiving the individual drugs as monotherapy. The risk of malformations following exposure to carbamazepine as polytherapy may vary depending on the specific drugs used and may be higher in polytherapy combinations that include valproate.

- Minimum effective doses should be given and monitoring of plasma levels is recommended. The plasma concentration could be maintained in the lower side of the therapeutic range 4 to 12 micrograms/mL provided seizure control is maintained (See Dosage and administration: Epilepsy). There is evidence to suggest that the risk of malformation with carbamazepine may be dose-dependent, i.e. at a dose < 400 mg per day, the rates of malformation were lower than with higher doses of carbamazepine.
- Patients should be counseled regarding the possibility of an increased risk of malformations and given the opportunity of antenatal screening.
- During pregnancy, an effective antiepileptic treatment should not be interrupted, since the aggravation of the illness is detrimental to both the mother and the foetus.

Monitoring and prevention

Folic acid deficiency is known to occur in pregnancy. Antiepileptic drugs have been reported to aggravate folic acid deficiency. This deficiency may contribute to the increased incidence of birth defects in the offspring of treated epileptic women. Folic acid supplementation has therefore been recommended before and during pregnancy.

In the neonate

In order to prevent bleeding disorders in the offspring, it has also been recommended that vitamin K1 be given to the mother during the last weeks of pregnancy as well as to the neonate.

There have been a few cases of neonatal seizures and/or respiratory depression associated with maternal Tegretol and other concomitant anticonvulsant drug use. A few cases of neonatal vomiting, diarrhoea and/or decreased feeding have also been reported in association with maternal Tegretol use. These reactions may represent a neonatal withdrawal syndrome.

Lactation

Risk summary

Carbamazepine passes into the breast milk (about 25 to 60% of plasma concentrations). The benefits of breast-feeding should be weighed against the remote possibility of adverse effects occurring in the infant. Mothers taking Tegretol may breast-feed their infants, provided the infant is observed for possible adverse reactions (e.g. excessive somnolence, allergic skin reaction). There have been some reports of cholestatic hepatitis in neonates exposed to carbamazepine during antenatal and or during breast feeding. Therefore breast-fed infants of mothers treated with carbamazepine should be carefully observed for adverse hepatobiliary effects.

Females and males of reproductive potential

Contraception

Women of childbearing potential should use effective contraception during treatment with Tegretol and for 2 weeks after the last dose. Due to enzyme induction, Tegretol may result in a failure of the therapeutic effect of oral contraceptive drugs containing oestrogen and/or

progesterone. Women of child-bearing potential should be advised to use alternative contraceptive methods while on treatment with Tegretol.

Fertility

There have been very rare reports of impaired male fertility and/or abnormal spermatogenesis.

4.7 Effects on ability to drive and use machines

The patient's ability to react may be impaired by the medical condition, resulting in seizures, and adverse reactions including dizziness, drowsiness, ataxia, diplopia, impaired accommodation and blurred vision have been reported with Tegretol, especially at the start of treatment or in connection with dose adjustments. Patients should therefore exercise due caution when driving a vehicle or operating machinery.

4.8 Undesirable effects

Summary of the safety profile

Particularly at the start of treatment with Tegretol, or if the initial dosage is too high, or when treating elderly patients, certain types of adverse reaction occur very commonly or commonly, e.g. CNS adverse reactions (dizziness, headache, ataxia, drowsiness, fatigue, diplopia), gastrointestinal disturbances (nausea, vomiting), and allergic skin reactions.

The dose-related adverse reactions usually abate within a few days, either spontaneously or after a transient dosage reduction. The occurrence of CNS adverse reactions may be a manifestation of relative overdosage or significant fluctuation in plasma levels. In such cases it is advisable to monitor plasma levels.

<u>Tabulated summary of adverse drug reactions compiled from clinical trials and from spontaneous reports</u>

Adverse drug reactions from clinical trials (Table 1) are listed by MedDRA system organ class. Within each system organ class, the adverse drug reactions are ranked by frequency, with the most frequent reactions first. Within each frequency grouping, adverse drug reactions are presented in order of decreasing seriousness. In addition, the corresponding frequency category for each adverse drug reaction is based on the following convention (CIOMS III): very common ($\geq 1/10$); common ($\geq 1/100$) to < 1/10); uncommon ($\geq 1/1000$); rare ($\geq 1/10000$).

Table 1

Blood an	d lymphati	c system	disorders
T T			

Very common: leukopenia

Common: thrombocytopenia, eosinophilia Rare: leukocytosis, lymphadenopathy

Very rare: agranulocytosis, aplastic anaemia, pancytopenia, aplasia pure red

cell, anaemia, anaemia megaloblastic, reticulocytosis, haemolytic

REF: New Zealand September 20

anaemia

Immune system disorders

Rare: a delayed multiorgan hypersensitivity disorder with fever, rashes,

vasculitis, lymphadenopathy, pseudo lymphoma, arthralgia, leukopenia, eosinophilia, hepato-splenomegaly, abnormal liver function tests and vanishing bile duct syndrome (destruction and disappearance of the intrahepatic bile ducts), occurring in various combinations. Other organs may also be affected (e.g. lungs,

kidneys, pancreas, myocardium, colon)

Very rare: anaphylactic reaction, angioedema, hypogammaglobulinaemia

Endocrine disorders

Common: oedema, fluid retention, weight increase, hyponatraemia and

blood osmolarity decreased due to an antidiuretic hormone (ADH)-like effect leading in rare cases to water intoxication accompanied by lethargy, vomiting, headache, confusional state,

neurological disorders

Very rare: galactorrhoea, gynecomastia

Metabolism and nutrition disorders

Rare: folate deficiency, decreased appetite, anorexia

Very rare: porphyria acute (acute intermittent porphyria and variegate

porphyria), porphyria non-acute (porphyria cutanea tarda)

Psychiatric disorders

Rare: hallucinations (visual or auditory), depression, aggression,

agitation, restlessness, confusional state

Very rare: activation of psychosis

Nervous system disorders

Very common: ataxia, dizziness, somnolence

Common: diplopia, headache

Uncommon: abnormal involuntary movements (e.g. tremor, asterixis, dystonia,

tics); nystagmus

Rare: orofacial dyskinesia, eye movement disorder, speech disorders

(e.g. dysarthria, slurred speech), choreoathetosis, neuropathy

peripheral, paraesthesia, paresis

Very rare: neuroleptic malignant syndrome, aseptic meningitis with

myoclonus and peripheral eosinophilia, dysgeusia

Eye disorders

Common: accommodation disorders (e.g. blurred vision)

Very rare: lenticular opacities, conjunctivitis

Ear and labyrinth disorders

Very rare: hearing disorders, e.g. tinnitus, hyperacusis, hypoacusis, change in

pitch perception

Cardiac disorders

Rare: cardiac conduction disorders

Very rare: arrhythmia, atrioventricular block with syncope, bradycardia,

circulatory collapse, cardiac failure congestive, coronary artery

REF: New Zealand September 20

disease aggravated

Vascular disorders

Rare: hypertension or hypotension

Very rare: embolism (e.g. pulmonary embolism), thrombophlebitis

Respiratory, thoracic and mediastinal disorders

Very rare: pulmonary hypersensitivity characterized e.g. by fever, dyspnoea,

pneumonitis or pneumonia

Gastrointestinal disorders

Very common: vomiting, nausea

Common: dry mouth

Uncommon: diarrhoea, constipation

Rare: abdominal pain

pancreatitis, glossitis, stomatitis Very rare:

Hepatobiliary disorders

Rare: hepatitis of cholestatic, parenchymal (hepatocellular) or mixed

type, vanishing bile duct syndrome, jaundice

hepatic failure, granulomatous liver disease Very rare:

Skin and subcutaneous tissue disorders

Very common: urticaria which may be severe, dermatitis allergic

Uncommon: dermatitis exfoliative and erythroderma systemic lupus erythematosus, pruritus Rare:

Stevens-Johnson syndrome*, toxic epidermal necrolysis, Very rare:

photosensitivity reaction, erythema multiforme,

erythemanodosum, pigmentation disorder, purpura, acne,

hyperhydrosis, alopecia, hirsutism

Musculoskeletal, connective tissue and bone disorders

Rare muscular weakness

Very rare: bone metabolism disorders (decrease in plasma calcium and blood

> 25-hydroxy-cholecalciferol) leading

osteomalacia/osteoporosis, arthralgia, myalgia, muscle spasms

Renal and urinary disorders

Very rare: tubulointerstitial nephritis, renal failure, renal impairment (e.g.

> albuminuria, haematuria, oliguria, and blood urea

increased/azotemia), urinary retention, urinary frequency

Reproductive system

Very rare: sexual dysfunction/erectile dysfunction, spermatogenesis

abnormal (with decreased sperm count and/or motility)

General disorders and administration site conditions

Very common: fatigue

Investigations

Very common: gamma-glutamyltransferase increased (due to hepatic enzyme

induction), usually not clinically relevant

Common: blood alkaline phosphatase increased

Uncommon: transaminases increased

intraocular pressure increased, blood cholesterol increased, high Very rare:

> density lipoprotein increased, blood triglycerides increased. Thyroid function test abnormal: decreased L-Thyroxin (free thyroxine, thyroxine, tri-iodothyronine) and increased blood

thyroid stimulating hormone, usually without clinical manifestations, blood prolactin increased

"Emergence or worsening of existing depression, suicidal behaviour and suicidal ideation has been reported in patients treated with antiepileptic agents in several indications. The frequency of these events is unknown."

Additional adverse drug reactions from spontaneous reports (frequency not known):

The following adverse drug reactions have been derived from post-marketing experience with Tegretol via spontaneous case reports and literature cases. Because these reactions are reported voluntarily from a population of uncertain size, it is not possible to reliably estimate their frequency which is therefore categorized as not known. Adverse drug reactions are listed according to system organ classes in MedDRA. Within each system organ class, ADRs are presented in order of decreasing seriousness.

Table 2

Infections and infestations: Reactivation of Human herpesvirus 6 (HHV-6) infection

Blood and lymphatic system Bone marrow failure

disorders:

Injury, poisoning and procedural complications Fall (associated with Tegretol treatment induced ataxia, dizziness, somnolence, hypotension, confusional state,

sedation) (see section 4.4 Special warning and precautions

REF: New Zealand September 20

for use).

Nervous system disorders: Sedation, memory impairment

Gastrointestinal disorders: Colitis

Immune system disorders: Drug Rash with Eosinophilia and Systemic Symptoms

(DRESS)

Skin and subcutaneous Acute Generalized Exanthematous Pustulosis (AGEP)

tissue disorders: lichenoid keratosis, onychomadesis

Musculoskeletal and Fracture

connective tissue disorders:

Investigations: Bone density decreased

There have been reports of decreased bone mineral density, osteopenia, osteoporosis and fractures in patients on long-term therapy with carbamazepine. The mechanism by which carbamazepine affects bone metabolism has not been identified.

There is increasing evidence regarding the association of genetic markers and the occurrence of cutaneous ADRs such as SJS, TEN, DRESS, AGEP and maculopapular rash. In Japanese and European patients, these reactions have been reported to be associated with the use of carbamazepine and the presence of the HLA-A*3101 allele. Another marker, HLA-B*1502 has been shown to be strongly associated with SJS and TEN among individuals of Han Chinese, Thai and some other Asian ancestry .

Reporting of suspected adverse reactions

^{*}In some Asian countries also reported as rare. See also Warnings and precautions for use.

Reporting suspected adverse reactions after authorisation of the medicinal product is important. It allows continued monitoring of the benefit/risk balance of the medicinal product. Any suspected adverse events should be reported to the Ministry of Health according to the National Regulation by using an online form https://sideeffects.health.gov.il

4.9 Overdose

Signs and symptoms

The presenting signs and symptoms of overdosage usually involve the central nervous, cardiovascular, respiratory systems and reactions mentioned under Adverse drug reactions.

Central nervous system	CNS de	pression;	disorientat	ion, depresse	ed level of	
	consciousness, somnolence, agitation, hallucination, coma blurred vision, slurred speech, dysarthria, nystagmus, ataxia					
	dyskinesia	, initially	y hyper-re	eflexia, later	hyporeflexia;	
	convulsion	is, psyc	chomotor	disturbances,	myoclonus,	
	hypotherm	ia, mydria	sis.			

Respiratory system Respiratory depression, pulmonary oedema.

Cardiovascular system Tachycardia, hypotension, at times hypertension, conduction

disturbance with widening of QRS complex; syncope in

association with cardiac arrest.

Vomiting, delayed gastric emptying, reduced bowel motility. Gastrointestinal system

There have been some cases which reported rhabdomyolysis in Musculoskeletal system

association with carbamazepine toxicity.

Renal function Retention of urine, oliguria or anuria; fluid retention, water

intoxication due to an ADH-like effect of carbamazepine.

Laboratory findings Hyponatraemia, possibly metabolic acidosis, possibly

hyperglycaemia, increased muscle creatine phosphokinase.

REF: New Zealand September 20

Management

There is no specific antidote.

Management should initially be guided by the patient's clinical condition; admission to hospital. Measurement of the plasma level to confirm carbamazepine poisoning and to ascertain the size of the overdose.

Evacuation of the stomach, gastric lavage, and administration of activated charcoal. Delay in evacuating the stomach may result in delayed absorption, leading to relapse during recovery from intoxication. Supportive medical care in an intensive care unit with cardiac monitoring and careful correction of electrolyte imbalance.

Special recommendations

Charcoal hemoperfusion has been recommended. Hemodialysis is the effective treatment modality in the management of the carbamazepine overdose.

Relapse and aggravation of symptomatology on the 2nd and 3rd day after overdose, due to delayed absorption, should be anticipated.

5. PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Mechanism of action (MOA)

The mechanism of action of carbamazepine, the active substance of Tegretol, has only been partially elucidated. Carbamazepine stabilizes hyperexcited nerve membranes, inhibits repetitive neuronal discharges, and reduces synaptic propagation of excitatory impulses. It is conceivable that prevention of repetitive firing of sodium-dependent action potentials in depolarized neurons via use- and voltage-dependent blockade of sodium channels may be its main mechanism of action.

Whereas reduction of glutamate release and stabilization of neuronal membranes may account mainly for the antiepileptic effects, the depressant effect on dopamine and noradrenaline turnover could be responsible for the antimanic properties of carbamazepine.

Pharmacotherapeutic group, ATC

Therapeutic class: antiepileptic, neurotropic, and psychotropic agent; (ATC Code: N03 AF01).

Dibenzazepine derivative.

Pharmacodynamics (PD)As an antiepileptic agent its spectrum of activity embraces: partial seizures (simple and complex) with and without secondary generalization; generalized tonic-clonic seizures, as well as combinations of these types of seizures.

In clinical studies Tegretol given as monotherapy to patients with epilepsy - in particular children and adolescents - has been reported to exert a psychotropic action, including a positive effect on symptoms of anxiety and depression as well as a decrease in irritability and aggressiveness. As regards cognitive and psychomotor performance, in some studies equivocal or negative effects, depending also upon dosages administered, were reported. In other studies, a beneficial effect on attentiveness, cognitive performance/memory was observed.

As a neurotropic agent Tegretol is clinically effective in a number of neurological disorders, e.g. it prevents paroxysmal attacks of pain in idiopathic and secondary trigeminal neuralgia; in addition, it is used for the relief of neurogenic pain in a variety of conditions, including tabes dorsalis, post-traumatic paresthesia, and post-herpetic neuralgia; in diabetes insipidus centralis, Tegretol reduces the urinary volume and relieves the feeling of thirst.

As a psychotropic agent Tegretol proved to have clinical efficacy in affective disorders, i.e. as treatment for acute mania as well as for maintenance treatment of (manic-depressive) bipolar affective disorders, when given either as monotherapy or in combination with neuroleptics, antidepressants, or lithium, in excited schizo-affective disorder and excited mania in combination with other neuroleptics, and in rapid cycling episodes.

Clinical efficacy and safety

No recent clinical trials have been conducted with Tegretol.

5.2 Pharmacokinetic properties

Absorption

Carbamazepine is absorbed almost completely but relatively slowly from the tablets. The conventional tablets yield mean peak plasma concentrations of the unchanged substance within 12 hours, following single oral doses. With the Syrup, mean peak plasma concentrations are attained within 2 hours. With respect to the amount of active substance absorbed, there is no clinically relevant difference between the oral dosage forms. After a single oral dose of 400 mg carbamazepine (tablets) the mean peak concentration of unchanged carbamazepine in the plasma is approx. 4.5 micrograms/mL.

When CR tablets are administered singly and repeatedly, they yield about 25% lower peak concentrations of active substance in plasma than the conventional tablets; the peaks are attained within 24 hours. The CR tablets provide a statistically significant decreased fluctuation index, but not a significant decreased Cmin at steady state. The fluctuation of the plasma concentrations with a twice-daily dosage regimen is low. The bioavailability of Tegretol CR tablets is about 15% lower than that of the other oral dosage forms.

Steady-state plasma concentrations of carbamazepine are attained within about 1 to 2 weeks, depending individually upon auto-induction by carbamazepine and hetero-induction by other enzyme-inducing drugs, as well as on pretreatment status, dosage, and duration of treatment. The steady-state plasma concentrations of carbamazepine considered as 'therapeutic range' vary considerably interindividually: for the majority of patients a range between 4 to 12 micrograms/mL corresponding to 17 to 50 micromol/L has been reported. Concentrations of carbamazepine-10,11-epoxide (pharmacologically active metabolite): about 30% of carbamazepine levels.

Ingestion of food has no significant influence on the rate and extent of absorption, regardless of the dosage form of Tegretol.

Distribution

Assuming complete absorption of carbamazepine, the apparent volume of distribution ranges from 0.8 to 1.9 L/kg.

Carbamazepine crosses the placental barrier.

Carbamazepine is bound to serum proteins to the extent of 70 to 80%. The concentration of unchanged substance in cerebrospinal fluid and saliva reflects the non-protein bound portion in the plasma (20 to 30%). Concentrations in breast milk were found to be equivalent to 25 to 60% of the corresponding plasma levels.

Biotransformation/ metabolism

Carbamazepine is metabolized in the liver, where the epoxide pathway of biotransformation is the most important one, yielding the 10,11-transdiol derivative and its glucuronide as the main metabolites. Cytochrome P450 3A4 has been identified as the major isoform responsible for the formation of the pharmacologically active carbamazepine-10,11 epoxide from carbamazepine. Human microsomal epoxide hydrolase has been identified as the enzyme responsible for the formation of the 10,11-transdiol derivative from carbamazepine-10,11 epoxide. 9-Hydroxy-methyl-10-carbamoyl acridan is a minor metabolite related to this pathway. After a single oral dose of carbamazepine about 30% appears in the urine as end-products of the epoxide pathway. Other important biotransformation pathways for carbamazepine lead to various monohydroxylated compounds, as well as to the N-glucuronide of carbamazepine produced by UGT2B7.

Elimination

The elimination half-life of unchanged carbamazepine averages approx. 36 hours following a single oral dose, whereas after repeated administration it averages only 16 to 24 hours (auto-induction of the hepatic mono-oxygenase system), depending on the duration of the medication. In patients receiving concomitant treatment with other liver-enzyme inducing drugs (e.g. phenytoin, phenobarbitone), half-life values averaging 9 to 10 hours have been found.

The mean elimination half-life of the 10,11-epoxide metabolite in the plasma is about 6 hours following single oral doses of the epoxide itself.

After administration of a single oral dose of 400 mg carbamazepine, 72% is excreted in the urine and 28% in the faeces. In the urine, about 2% of the dose is recovered as unchanged drug and about 1% as the pharmacologically active 10,11-epoxide metabolite.

Characteristics in patients

Special populations

Paediatric patients

Owing to enhanced carbamazepine elimination, children may require higher doses of carbamazepine (in mg/kg) than adults.

Elderly

There is no indication of altered pharmacokinetics of carbamazepine in elderly patients as compared with young adults.

Patients with hepatic or renal impairment

No data are available on the pharmacokinetics of carbamazepine in patients with impaired hepatic or renal function.

6. PHARMACEUTICAL PARTICULARS

6.1 List of excipients

Tablets: microcrystalline cellulose (Avicel PH 102), carmellose sodium (low substitued), magnesium stearate, colloidal silica (anhydrous).

Each tablet contains approximately 0.46 mg sodium.

CR tablets: cellulose microcrystalline (Avicel PH 102), croscarmellose sodium (sodium CMC XL), polyacrylate dispersion 30% (Eudragit E 30 D), ethylcellulose aqueos dispertion, talc, silica colloidal anhydrous (Aerosil 200), magnesium stearate.

Coating: hypromellose (Cellulose-HP-M 603), talc, titanium dioxide, castor oil - polyoxyl 40 hydrogenated (Cremophor RH 40), iron oxide red, iron oxide yellow.

Each CR 200 mg tablet contains approximately 2.3 mg sodium.

Each CR 400 mg tablet contains approximately 4.6 mg sodium.

Syrup: sorbitol liquid (sorbitol 70% non crystallising), propylene glycol, dispersible cellulose (microcrystalline cellulose and sodium carboxymethylcellulose) (Avicel RC 581), hydroxyethylcellulose 300mPa*s (HEC250), methyl hydroxybenzoate, polyethylene glycol 400 stearate (macrogol stearate), sorbic acid, saccharin sodium, propylhydroxybenzoate, caramel, purified water.

For further information, see section 4.4

6.2 Incompatibilities

None known.

6.3 Shelf life

The expiry date of the product is indicated on the packaging materials.

6.4 Special precautions for storage

Tablets: Store below 25°C and protect from moisture. **CR tablets**: Store below 25°C and protect from moisture. **Syrup**: Store below 30°C and protect from light.

Tegretol must be kept out of the reach and sight of children.

6.5 Nature and contents of container

Tegretol 200 mg tablets: PVC/PE/PVDC blisters containing 50 and 500 tablets Tegretol CR 200 mg tablets: PVC/PE/PVDC blisters containing 50 slow release tablets Tegretol CR 400 mg tablets: PVC/PE/PVDC blisters containing 30 slow release tablets Tegretol syrup 2%: glass type III bottle 250mL

Pack sizes: Not all pack sizes may be marketed.

6.6 Special precautions for disposal and other handling

There are no specific instructions for use/handling.

7. Registration Holder and Importer:

Novartis Israel Ltd., P.O.B 7126, Tel Aviv.

8. Registration numbers:

TEGRETOL 200 mg tablets: 015-41-24602
TEGRETOL 200 mg CR tablets: 041-24-25416
TEGRETOL 400 mg CR tablets: 041-23-25417
TEGRETOL syrup 2%: 022-90-24971

עלון לצרכן לפי תקנות הרוקחים (תכשירים) התשמ"ו - 1986 התרופה משווקת על פי מרשם רופא בלבד

טגרטול 200 CR מייג

טבליות בשחרור איטי

החומר הפעיל:

כל טבליה מכילה:

Carbamazepine 200 mg קרבמופין 200 מייג

טגרטול 400 CR מייג

טבליות בשחרור איטי

החומר הפעיל:

כל טבליה מכילה:

Carbamazepine 400 mg קרבמזפין 400 מייג

טגרטול 200 מ"ג

טבליות

החומר הפעיל:

כל טבליה מכילה:

Carbamazepine 200 mg קרבמזפין 200 מייג

טגרטול סירופ 2%

סירופ

:החומר הפעיל

:כל 5 מייל מכילים

Carbamazepine 100 mg קרבמזפין 100 מייג

חומרים בלתי פעילים:

ראה סעיף 6 ימידע נוסףי.

קרא בעיון את העלון עד סופו בטרם תשתמש בתרופה. עלון זה מכיל מידע תמציתי על התרופה. אם יש לך שאלות נוספות, פנה אל הרופא או אל הרוקח.

תרופה זו נרשמה עבורך. אל תעביר אותה לאחרים. היא עלולה להזיק להם אפילו אם נראה לך כי מצבם הרפואי דומה.

1. למה מיועדת התרופה?

לטגרטול מספר שימושים:

- לטיפול באפילפסיה, מצב של התקפים (פרכוסים) חוזרים. יש סוגים רבים ושונים של התקפים, ממתונים ועד חמורים.
 - לטיפול בהתקפים פתאומיים חוזרים של כאב בפנים הידוע ככאב של העצב המשולש.
 - לטיפול בסוכרת תפלה, מצב של צימאון והשתנה מוגברים.
 - לטיפול במאניה, מצב נפשי עם מקרים של פעילות יתר, התרוממות רוח או עצבנות.
- לטיפול מונע בהפרעת מצב רוח דו-קוטבית (מאניה דיפרסיה) שבה תקופות של מאניה מתחלפות בתקופות של דכאון.

קבוצה תרפויטית:

אנטי-אפילפטי, נוירוטרופי, פסיכוטרופי.

טגרטול שייד לקבוצת תרופות הנקראות נוגדי פרכוסים.

תרופות אלה פועלות ככל הנראה על ידי וויסות אופן העברת האותות במוח על ידי העצבים כך שלא יתרחשו התקפים. טגרטול מסדיר גם תפקודים עיצביים אחרים בגוף. לטיפול במצבך ניתן להשתמש בטגרטול לבד או בשילוב עם תרופות אחרות.

אין עדות לכך שהתרופה ממכרת.

אל תשתמש בטגרטול לטיפול בתופעות אחרות אלא בהנחיית הרופא בלבד.

2. לפני שימוש בתרופה

איו להשתמש בתרופה אם:

- אתה רגיש (אלרגי) לקרבמזפין (המרכיב הפעיל בטגרטול) או לכל תרופה אחרת המכילה קרבמזפין או לתרופות בעלות מבנה דומה (כגון נוגדי דיכאון טריציקליים) או לאחד ממרכיבי התרופה האחרים המפורטים בסעיף 6 ימידע נוסףי
 - יש לך או היה לך דופק לא רגיל כתוצאה ממצב הנקרא חסם עלייתי-חדרי
- אתה סובל או סבלת בעבר ממחלת דם עם ירידה במספר תאי הדם האדומים או הלבנים
 או הטסיות
- יש לך או הייתה לך הפרעה נדירה בייצור פורפירין שהינו פיגמנט החשוב לתפקוד הכבד (hepatic porphyria ולייצור הדם (ידוע גם כ
 - אתה נוטל תרופות השייכות לקבוצה מסוימת של נוגדי דיכאון, הנקראת מעכבי מונואמינאוקסידאז (MAOI) או אם נטלת אותן במהלך 14 הימים האחרונים

אזהרות מיוחדות הנוגעות לשימוש בתרופה:

לפני הטיפול בטגרטול:

- ספר לרופא אם אתה אלרגי לאוקסקרבזפין (המרכיב הפעיל בטרילפטין) או לפניטואין. שתי תרופות אלה משמשות גם הן לטיפול באפילפסיה. חלק מהאנשים האלרגים לאוקסקרבזפין או לפניטואין, אלרגים גם לטגרטול.
 - חלק מהתסמינים של תגובה אלרגית עשויים לכלול קוצר נשימה, צפצופים או קשיי נשימה; נפיחות של הפנים, השפתיים, הלשון או של חלקים אחרים בגוף; פריחה, גירוד או סרפדת על העור.
- דווח לרופא שלך באופן מיידי אם אתה מפתח תגובות עור חמורות המלוות בחום. למשל פריחה; עור אדום; התכסות השפתיים, העיניים או הפה בשלפוחיות; התקלפות העור. תגובות אלה שכיחות יותר במדינות אסיאתיות מסוימות (כגון טיוואן, מלזיה, הפיליפינים). (ראה סעיף יבדיקות ומעקבי).
- לטילת טגרטול עם תרופות מקבוצת מעכבי מונואמין אוקסידז (MAOI) או תוך 14 ימים מנטילת עלולה לגרום לתגובה חמורה עם עלייה פתאומית בחום הגוף, לחץ דם גבוה ביותר ופרכוסים חמורים. (ראה סעיף יאין להשתמש בתרופה אםי).
 - אין ליטול טגרטול אם יש לך או היתה לך בעבר זאבת אדמנתית מערכתית •
 - אין ליטול טגרטול אם יש לך או היתה לך בעבר מחלת לב או כבד חמורה.

שאל את הרופא שלך במקרה שאינך בטוח אם אחד מהמצבים האלה ישים לגביך. אם אינך בטוח שאתה יכול ליטול טגרטול, פנה לרופא או לרוקח.

ספר לרופא שלך אם אתה אלרגי לתרופות, למזון, לצבעים או לחומרים משמרים כלשהם. הרופא ירצה לדעת אם יש לך נטייה לפתח אלרגיות.

ספר לרופא שלך אם יש לך או היו לך מצבים רפואיים כלשהם ובמיוחד הבאים:

- בעיות לב, כבד או כליות
- לחץ תוך עיני מוגבר (גלאוקומה)
- בעיות בלוטת הערמונית או אם אינך יכול לאצור את השתן שלך
 - בעיות דם בעבר אשר נגרמו על ידי תרופות שנטלת
 - הפרעה נפשית כגון דכאון או סכיזופרניה

Reference: New-Zealand PIL September 2020

ספר לרופא שלך אם בכל זמן שהוא יש לך מחשבות לפגוע בעצמך או להרוג את עצמך. למספר קטן של אנשים שטופלו בתרופות אנטי-אפילפטיות היו מחשבות והתנהגות כאלה

אם לא סיפרת לרופא על אחד מהמצבים האלה, ספר לו לפני נטילת טגרטול.

בדיקות ומעקב

יתכן שהרופא ירצה לערוך מספר בדיקות לפני תחילת הטיפול בטגרטול ומידי פעם גם במהלך הטיפול כדי לסייע במניעת תופעות לוואי לא רצויות.

עליך להקפיד להגיע לביקורים אצל הרופא כך שניתן יהיה לעקוב אחר ההתקדמות שלך.

הסיכון לתגובות עוריות חמורות במטופלים ממוצא סיני או תאילנדי הקשורות לקרבמזפין או לתרכובות הדומות כימית, ניתן לחיזוי בבדיקת דם נחוצה לפני נטילת טגרטול. סגרטול.

אינטרקציות/תגובות בין תרופתיות

אם אתה נוטל, או אם נטלת לאחרונה תרופות אחרות כולל תרופות ללא מרשם ותוספי תזונה, ספר על כך לרופא או לרוקח. במיוחד אם אתה לוקח:

תרופות מקבוצת מעכבי מונואמין אוקסידז (MAOI) אין ליטול טגרטול עם MAOI או תוך 14 ימים מנטילת מחופות מקבוצת מעכבי מונואמין אוקסידז (MAOI).

תרופות אחרות לטיפול בדכאון כגון: פלואוקסטין, פלובוקסאמין, פארוקסטין, נפאזודון ונוגדי דכאון טריציקליים.

תרופות אחרות לטיפול בפרכוסים כולל לבטיראצטם, פניטואין, חומצה וולפרואית, למוטריגיין, טופירמאט ואוקסקרבזפין.

תרופות מסוימות לטיפול בהפרעות נפשיות כגון : קלוזאפין, הלופרידול, תיורידאזין, ליתיום, אולנזאפין, קווטיאפין, לוקספין, ריספרידון וזיפרסידון.

תרופות מסוימות לטיפול בבעיות לב או בכולסטרול גבוה.

תרופות מסוימות המסייעות לך לישון או מרגיעות אותך.

משככי כאבים כגון פרצטמול, איבופרופן, דקסטרופרופוקסיפן, טרמדול.

וורפרין, למניעת קרישת דם.

טיקגרלור, תרופה המשמשת למניעת הצמדותם של תאי דם יחד.

משתנים, תרופות המשמשות להפחתת אצירת נוזלים ולחץ דם גבוה

אנטיביוטיקה ותרופות נגד פטריות לטיפול בזיהומים כגון: אריתרומיצין, קלריתרומיצין, ציפרופלוקסצין, דוקסיציקלין, איטראקונאזול, ווריקונאזול, קטוקונאזול, פלוקונאזול.

תרופות לטיפול בשחפת כגון: איזוניאזיד, ריפמפיצין, ריפאבוטין.

קורטיקוסטרואידים כגון: פרדניזולון, דקסאמתזון.

St. John's wort, מרכיב בתרופות צימחיות.

אנטיהיסטמינים כגון טרפנאדין ולורטדין, תרופות המשמשות למניעה או להקלת תסמיני אלרגיה כגון קדחת השחת.

אצטזולאמיד, תרופה להפחתת אצירת נוזלים ולטיפול בגלאוקומה ובמספר סוגים של פרכוסים.

סימטידין, לטיפול בכיב קיבה או כיב תריסריון.

תאופילין, לטיפול באסתמה.

ציקלוספורין ותרופות נוספות למניעת דחיית שתל או לטיפול בדלקת מפרקים שגרונית חמורה ובמספר מחלות עור.

תרופות מסוימות לטיפול בסרטן כגון ציספלטין, דוקסורוביצין.

Reference: New-Zealand PIL September 2020

מתדון, לשליטה בכאב חריף ולטיפול בהתמכרות להרואין.

מתוקלופרמיד, לטיפול בבחילות והקאות.

איזוטרטינואין, לטיפול באקנה.

דנזול, לטיפול באנדומטריוזיס.

ויטמין הנקרא ניקוטינאמיד.

מרפי שרירים כגון אוקסיבוטינין, או אלה שבשימוש בזמן ניתוח.

תרופות לטיפול בנגיף כשל חיסוני אנושי (HIV) כגון אינדינאביר, ריטונאביר, סקינאביר.

לבותירוקסין, לטיפול בתת-פעילות של בלוטת התריס.

אלבנדזול, פרזיקואנטל, לטיפול בזיהומי תולעים.

תרופות המכילות אסטרוגן ופרוגסטרון, כולל טיפול הורמונלי חליפי ואמצעי מניעה.

טדאלפיל, לטיפול בקושי להגעה או לשימור זיקפה.

פלודיפין, לטיפול בלחץ דם גבוה.

התרופות הנ״ל עשויות להיות מושפעות מטגרטול או להשפיע על פעילותה של טגרטול. יתכן שיהיה צורך בשינוי מינון התרופות או בנטילת תרופות אחרות.

ספרי לרופא שלך אם את משתמשת באמצעי מניעה הורמונליים (למשל גלולות או זריקות למניעת הריון). אם את בגיל הפוריות, עלייך להשתמש באמצעי מניעה יעיל במהלך כל הטיפול שלך ולמשך שבועיים אחרי המנה האחרונה שנטלת.

אם את מתחילה ליטול טגרטול בזמן שימוש באמצעי מניעה הורמונליים, הם עלולים להיות פחות יעילים ויתכנו הריונות לא מתוכננים.

הרופא יכול להציע אמצעי מניעה נוספים (לא הורמונליים) בזמן השימוש בטגרטול.

לרופא ולרוקח שלך יש מידע נוסף לגבי תרופות שיש להזהר או להמנע מהשימוש בהן בזמן השימוש בטגרטול.

הריוו

יש לידע את הרופא אם את בהריון או מתכננת הריון.

הרופא שלך ידון איתך בסיכון האפשרי בנטילת טגרטול בזמן הריון מכיוון שהדבר עלול לגרום לנזק או למומים לתינוקך בזמן ההריון או מיד לאחר הלידה. עם זאת, חשוב מאוד לשלוט בהתקפים שלך בזמן ההריון אם יש לך אפילפסיה. הרופא יעזור לך להחליט אם עלייך ליטול טגרטול במקרה זה או לא.

אם נכנסת להריון במהלך טיפול בטגרטול, פני לרופא מיד.

הרופא יכול לדון איתך בסיכונים הכרוכים בנטילת טגרטול בזמן ההריון.

הנקה

יש לידע את הרופא אם את מיניקה או מתכננת להיניק.

טגרטול עובר לחלב האם, אך אין זה סביר שישפיע על תינוקך. תוכלי להיניק בתנאי שתשימי לב לכל סימן לתופעות לוואי לא רצויות בתינוקך. אם תינוקך מפתח פריחה בעור, אם הוא ישנוני מאוד או שיש לו תסמינים בלתי רגילים אחרים, הפסיקי את ההנקה ופני לרופא.

שימוש בטגרטול ומזון

אין לשתות מיץ אשכוליות או לאכול אשכולית, שכן הדבר עלול להגביר את השפעת הטגרטול. מיצים אחרים, כמו מיץ תפוזים או מיץ תפוחים אינם בעלי השפעה זו.

הימנע מלשתות מיץ אשכוליות בזמן הטיפול בטגרטול. מיץ אשכוליות עלול להתנגש עם טגרטול ולהשפיע על כיצד גופך צורך תרופה זו.

נהיגה ושימוש במכונות

בתחילת הטיפול או כאשר מגדילים את המינון.

Reference: New-Zealand PIL September 2020

הזהר בנהיגה, בהפעלת מכונות או בביצוע עבודות הדורשות שתהיה עירני, עד שתדע איך טגרטול משפיעה עליך. באשר לילדים, יש להזהירם מרכיבה על אופניים, ממשחקים בקרבת הכביש, מטיפוס על עצים וכדומה. טגרטול עלולה לגרום לסחרחורת, לישנוניות, לראייה מטושטשת או כפולה או לחוסר קואורדינציה בשרירים בעיקר

שימוש בטגרטול וצריכת אלכוהול

הזהר בשתיית אלכוהול בתקופת הטיפול בטגרטול. שילוב זה יכול לגרום לך להיות ישנוני או סחרחר יותר מהרגיל. הרופא שלך עשוי להציע שתמנע מאלכוהול בזמן שאתה מטופל בטגרטול.

חשיפה לשמש

כשאתה בחוץ, לבש בגדים מגינים והשתמש בתכשיר להגנה מהשמש בעל מקדם הגנה גבוה מ-15. אל תשתמש במנורת שיזוף, במיטה או בתא שיזוף.

תרופה זו גורמת לעור להיות רגיש לאור השמש, הרבה יותר מהרגיל. חשיפה לאור השמש עלולה לגרום לפריחה בעור, לגרוד, לאדמומיות או לכווית שמש חמורה. ספר לרופא שלך אם העור שלך אכן נראה שרוף.

מידע חשוב על חלק מהמרכיבים של התרופה

:טגרטול סירופ

- 1 מייל של טגרטול סירופ מכיל 175 מייג של סורביטול. אין להשתמש בתכשיר אם יש לך בעיות תורשה נדירות של אי-סבילות לפרוקטוז.
- טגרטול סירופ מכיל פאראהידרוקסיבנזואטים שעשויים לגרום לתגובות אלרגיות (שעשויות להופיע מאוחר).
 - מטופלים סוכרתיים יכולים ליטול סירופ טגרטול. הסירופ מכיל תמיסת סורביטול (875 מייג ב-5 מייל) אשר הופך באיטיות לגלוקוז.

3. כיצד תשתמש בתרופה?

יש להשתמש בתכשיר תמיד בהתאם להוראות הרופא. עליך לבדוק עם הרופא או הרוקח אם אינך בטוח בנוגע למינון ואופן הטיפול בתכשיר.

מינון

המינון ואופן הטיפול יקבעו על-ידי הרופא בלבד.

הרופא יאמר לך מהו המינון שיש ליטול בכל יום. הדבר תלוי בגילך, במצבך הרפואי או ובאם הנך נוטל תרופות נוספות. בדרך כלל, הרופא יתחיל את הטיפול שלך במינון נמוך ויעלה אותו בהדרגה לכמות הנמוכה ביותר הנדרשת לשליטה במצב. מטופלים מסוימים יזדקקו למינונים גבוהים יותר.

אין לעבור על המנה המומלצת.

צורת הנטילה

טגרטול זמין בטבליות, טבליות בשחרור איטי (CR) וסירופ. הסירופ נועד בדרך כלל לילדים או למבוגרים המתקשים בבליעת טבליות.

טבליות: אין ללעוס! יש לבלוע את הטבליות עם כוס מים מלאה.

טבליות בשחרור איטי (CR): אין לרסק או ללעוס את הטבליות, הדבר עלול להרוס את הציפוי המיוחד של הטבליות.

במידת הצורך, ניתן לחצות את הטבליות לאורך קו החצייה. אם המנה היא חצי טבליה, ניתן להשתמש באביזר לחיתוך טבליות כדי להבטיח מנה מדויקת.

סירופ: יש לנער היטב את הבקבוק לפני כל מדידת מנה. ניעור הבקבוק ושימוש באביזר מדידה יבטיחו את נטילת המנה הנכונה.

מתי ליטול טגרטול

יש ליטול את התרופה בזמן הארוחה או אחרי הארוחה. הדבר יסייע במניעת אי נוחות בבטן.

בדרך כלל יש ליטול טגרטול ב-2 או 3 מנות במשך היום, אך הרופא שלך יאמר לך אם ליטול יותר או פחות, כתלות במצבך.

אם שכחת ליטול טגרטול

אם הזמן לנטילת המנה הבאה שלך הוא יותר משעתיים או שלוש שעות, קח את המנה שנשכחה ברגע שנזכרת. את המנה הבאה קח בזמן הרגיל והמשך בלוח הזמנים הרגיל.

אם הזמן לנטילת המנה הבאה שלך הוא פחות משעתיים או שלוש שעות, דלג על המנה שנשכחה. את המנה הבאה קח בזמן הרגיל והמשך בלוח הזמנים הרגיל.

אין ליטול מנה כפולה כדי לפצות על המנה שנשכחה. הדבר עלול להגביר את הסיכוי לתופעת לוואי לא רצויה.

אם אינך בטוח מה עליך לעשות, פנה לרופא או לרוקח. אם אתה מתקשה לזכור מתי יש ליטול את התרופה, פנה לעזרת הרוקח.

Reference: New-Zealand PIL September 2020

למשך כמה זמן יש ליטול טגרטול

יש להתמיד בטיפול כפי שהומלץ על-ידי הרופא.

טגרטול מסייע לשליטה במצבך, אך לא מרפא אותו.עליך ליטול טגרטול כל יום, גם אם אתה מרגיש טוב.

הפסקת הטיפול

אין להפסיק את הטיפול בטגרטול ואין להקטין את המנה מבלי להיוועץ ברופא. עליך לוודא מראש שברשותך כמות מספקת כך שלא תשאר ללא תרופה במהלך סופי השבוע או בחגים.

הפסקה פתאומית של הטיפול או הפחתת המינון עלולים לגרום לתופעות לוואי לא רצויות או להחמיר את מצבך. אם אתה נוטל תרופה זו לטיפול באפילפסיה, אתה עלול לפתח פרכוסים (התקפים).

בדרך כלל, הרופא יפחית את המנה באיטיות עד שתוכל להפסיק את נטילת התרופה לחלוטין.

אם נטלת טגרטול יותר מהנדרש (מינון יתר)

אם נטלת מנת יתר או אם בטעות בלע ילד מן התרופה, פנה מיד לרופא או לחדר מיון של בית חולים והבא אריזת התרופה איתך. עשה זאת גם אם אין סימני הרעלה או חוסר נוחות.

חלק מהתסמינים של מנת יתר עשויים לכלול: אי שקט, חוסר יציבות, חוסר התמצאות, עילפון, הקאות, קשיי נשימה, דופק מהיר ולא סדיר, ראייה מטושטשת ודיבור לא ברור.

אם אתה נוטל את הטבליות בשחרור איטי (CR), ייקח לך יותר זמן להבחין בתופעות אלה.

בזמן השימוש בטגרטול

ספר לרופא שלך אם מסיבה כלשהי לא נטלת את התרופה בדיוק לפי המרשם. אחרת, הרופא עלול לחשוב שהתרופה אינה יעילה וישנה את הטיפול ללא צורך.

לפני כל ניתוח או טיפול חירום, אמור לרופא המטפל או לרופא השיניים שאתה נוטל טגרטול. תרופה זו עלולה להתנגש עם כמה מהתרופות המשמשות בניתוח.

אם אתה עומד להתחיל טיפול בתרופה חדשה, הזכר לרופא ולרוקח שלך שאתה מטופל בטגרטול.

ספר לכל רופא, רופא שיניים או רוקח המטפלים בך שאתה מטופל בטגרטול.

אין ליטול תרופות בחושך! בדוק התווית והמנה <u>בכל פעם</u> שהנך נוטל תרופה. הרכב משקפיים אם הנך זקוק להם. אם יש לך שאלות נוספות בנוגע לשימוש בתרופה, היוועץ ברופא או ברוקח.

4. תופעות לוואי

כמו בכל תרופה, השימוש בטגרטול עלול לגרום לתופעות לוואי בחלק מהמשתמשים.

אם אינך מרגיש טוב בזמן הטיפול בטגרטול, ספר זאת לרופא או לרוקח שלך בהקדם האפשרי.

לכל התרופות יכולות להיות תופעות לוואי. לעיתים הן חמורות, אך רוב הזמן הן לא. בחלק מתופעות הלוואי, יתכן שתזדקק לטיפול רפואי. הסיכון לתופעות לוואי גדול יותר אם אתה מעל גיל 65.

> אל תיבהל למקרא רשימת תופעות הלוואי. יתכן ולא תסבול מאף אחת מהן. רוב תופעות הלוואי קלות עד בינוניות ובדרך כלל יעלמו לאחר מספר ימים של טיפול.

אם אתה מבחין באחת מהתופעות הבאות, ספר לרופא שלך באופן מיידי או פנה לחדר המיון הקרוב ביותר:

- סימנים של אלרגיה כגון נפיחות של הפנים, השפתיים, הלשון או חלקים אחרים בגוף; צפצופים או קשיי
 נשימה; פריחה בעור, גרוד, סרפדת, חוסר הכרה
 - שלפוחיות או עור מתקלף •
- עלייה פתאומית בחום הגוף המלווה בהזעה, דופק מהיר, הכרה משתנה, הפרשת רוק מוגברת ונוקשות שרירים
- תסמינים ״דמויי שפעת״ באופן קבוע (צמרמורת, חום, כאב גרון, בלוטות נפוחות, פרקים כואבים, חוסר מרץ, זיהומים תכופים), דימום או חבלות ביתר קלות מהרגיל, דימומים מהאף
 - קוצר נשימה וסחרחורת בזמן פעילות גופנית
- בחילות או הקאות מתמשכות, איבוד התאבון ובאופן כללי הרגשה לא טובה שיתכן שמלווה בכאב בטן, חום,
 גרוד, עור או עיניים צהובים, שתן כהה או צואה בהירה
 - כאב חמור בבטן העליונה, לעיתים קרובות עם בחילות, הקאות ואיבוד התאבון
 - פרכוסים (התקפים) תכופים יותר או חמורים יותר

Reference: New-Zealand PIL September 2020

- התחלה פתאומית של עוויתות שרירים ללא שליטה המשפיעות על העיניים, הראש, הצוואר והגוף
- דכאון, התנהגות תוקפנית, הישנות של מחלת נפש קודמת, הזיות (ראיית או שמיעת דברים שאינם קיימים)

- התנפחות כפות הרגליים והרגליים או עלייה במשקל עקב צבירת נוזלים
 - שינוי בדופק (מהיר, איטי, לא סדיר), לעיתים עם כאב בחזה
- מתן שתן פחות מהרגיל שעשוי להיות מלווה בחוסר מרץ, הקאות, כאב ראש, עוויתות שרירים ובלבול
 - דם בשתו •
- תסמינים של כווית שמש כגון אדמומיות, גרוד, נפיחות או התכסות בשלפוחיות שקורים מהר מהרגיל
 - נפיחות ואדמומיות לאורך וריד או עצב, שרגישות מאוד למגע
- סימנים להיווצרות קרישי דם כגון: כאב ראש חמור פתאומי, איבוד קואורדינציה או ראייה פתאומיים, כאב בחלק התחתון של הרגל, בירכיים או בחזה
 - כאב ראש חמור המלווה בצוואר נוקשה, עוויתות שרירים ורגישות קיצונית לאור בהיר
 - שלשול, כאב בטן וחום (סימנים להפרעה אפשרית במעי הגס)
 - פריחה בכתמים אדומים בעיקר בפנים שעשויה להיות מלווה בעייפות, חום, בחילות, איבוד תיאבון
 - לחץ או כאב בעין •
 - נפילה עקב סחרחורת, ישנוניות, ירידה בלחץ דם או בלבול

אם אתה מבחין באחת מתופעות הלוואי הבאות והן מטרידות אותך, ספר לרופא שלך:

תופעות לוואי שכיחות מאוד (very common) – תופעות שמופיעות ביותר ממשתמש אחד מעשרה

- חוסר יציבות בהליכה
 - סחרחורת
 - עייפות או נמנום •
 - בחילות או הקאות

תופעות לוואי שכיחות (common) תופעות שמופיעות ב 1-10 משתמשים מתוך 100

- כאב ראש •
- ראייה מטושטשת או כפולה, קושי בראייה
 - יובש בפה
 - עלייה במשקל •

תופעות לוואי שאינן שכיחות (uncommon) תופעות שמופיעות ב 1-10 משתמשים מתוך 1,000

- שלשול
- עצירות •

תופעות לוואי נדירות (rare) תופעות שמופיעות ב 1-10 משתמשים מתוך 10,000

- חוסר מנוחה, אי שקט או בלבול
- קושי בדיבור או דיבור לא ברור
- חוסר תחושה או תחושת עקצוץ בידיים או בכפות הרגליים
 - כאב או אי נוחות בבטן
 - איבוד התאבון
 - חולשה

תופעות לוואי נדירות מאוד (very rare) תופעות שמופיעות בפחות ממשתמש אחד מתוך 10,000

- שינוי בחוש הטעם
- עיניים נפוחות דומעות
- צלצול או זמזום באוזניים או שינויים אחרים בשמיעה
 - כאב או התכווצות שרירים
 - שינוי בצבע העור
 - אקנה •
 - הזעה •
 - נשירת שיער

- שיעור יתר, במיוחד בנשים
 - צורך תכוף במתן שתן
- הפרעות מיניות כגון אין-אונות
 - הגדלת השדיים בגברים
- הפרשה לא רגילה של חלב מהשד
 - כיבים בפה או פצעי קור
 - לשון נפוחה, אדומה, כאובה
 - ריור מופרז

ספר לרופא שלך אם אתה מבחין בכל דבר אחר הגורם לך להרגיש לא טוב.

תופעות לוואי נוספות שאינן מפורטות לעיל עשויות לקרות בחלק מהמטופלים. חלקן (למשל שינויים ברמות הנתרן, בתיפקוד בלוטת התריס, במבנה העצמות, ברמת הכולסטרול או בלחץ דם) יימצאו רק בבדיקות שהרופא יערוך לך מידי פעם כדי לבדוק את ההתקדמות שלך.

אם הופיעה תופעת לוואי, אם אחת מתופעות הלוואי מחמירה או כאשר אתה סובל מתופעת לוואי שלא צוינה בעלון, עליך להתייעץ עם הרופא.

ניתן לדווח על תופעות לוואי למשרד הבריאות באמצעות לחיצה על הקישור ״דיווח על תופעות לוואי עקב טיפול תרופתי״ שנמצא בדף הבית של אתר משרד הבריאות (www.health.gov.il) המפנה לטופס המקוון לדיווח על תופעות לוואי או ע״י כניסה לקישור https://sideeffects.health.gov.il

5. איך לאחסן את התרופה?

<u>מנע הרעלה!</u> תרופה זו וכל תרופה אחרת יש לשמור במקום סגור מחוץ להישג ידם וטווח ראייתם של ילדים ו/או תינוקות ועל-ידי כך תמנע הרעלה. אל תגרום להקאה ללא הוראה מפורשת מהרופא.

אין להשתמש בתרופה אחרי תאריך התפוגה (Exp. Date) המופיע על גבי האריזה. תאריך התפוגה מתייחס ליום האחרון של אותו חודש.

אין להשתמש אם האריזה קרועה או אם יש עליה סימני חבלה. במקרה כזה, החזר אותה לרוקח.

. עבליות: יש לאחסן מתחת ל- 25° C ובאריזה המקורית כדי להגן מלחות

. יש לאחסן מתחת ל- $25^{\circ}\mathrm{C}$ ולהגן מלחות: CR

. יש לאחסן מתחת ל $^{\circ}$ C. יש להגו מאור מירופ: יש לאחסן

. הודשים אלאחר פתיחה ראשונה של הבקבוק, יש לאחסן מתחת ל- $^\circ$ 2 ולהשתמש תוך 3 חודשים

אם הרופא אומר לך להפסיק להשתמש בטגרטול או אם פג תוקף התרופה, שאל את הרוקח מה לעשות עם שארית התרופה.

6. מידע נוסף

נוסף על החומר הפעיל התרופה מכילה גם:

יטגרטול 200 CR מייג, טגרטול 200 CR מייג

: הטבליה

cellulose, microcrystalline; croscarmellose sodium; polyacrylate dispersion 30%; ethylcellulose aqueous dispersion; talc; silica colloidal anhydrous; magnesium stearate.

ציפוי הטבליה:

hypromellose; talc; titanium dioxide; castor oil - polyoxyl hydrogenated; iron oxide yellow; iron oxide red.

טגרטול 200 CR מייג: כל טבליה מכילה כ- 2.3 מייג נתרן.

Reference: New-Zealand PIL September 2020

טגרטול 4.6 מ"ג: כל טבליה מכילה כ- 4.6 מ"ג נתרן.

טגרטול 200 מ"ג:

cellulose microcrystalline; carmellose sodium; magnesium stearate; silica, colloidal anhydrous.

כל טבליה מכילה כ-0.46 מייג נתרן.

:2% טגרטול סירופ

sorbitol liquid (sorbitol 70% non crystallising), propylene glycol, dispersible cellulose (microcrystalline cellulose and sodium carboxymethylcellulose) (Avicel RC 581), hydroxyethylcellulose 300mPa*s (HEC250), methyl hydroxybenzoate, polyethylene glycol 400 stearate (macrogol stearate), sorbic acid, saccharin sodium, propylhydroxybenzoate, caramel, purified water.

5 מייל סירופ מכילים: 2 מייג סכרין סודיום, 875 מייג סורביטול נוזלי, כ- 0.6 מייג נתרן וחומרים משמרים: מתילפרבן 6 מייג, פרופילפרבן 1.5 מייג, חומצה סורבית 5 מייג.

כיצד נראית התרופה ומה תוכן האריזה

: טגרטול 200 CR טגרטול

טבליה בצבע כתום-בזי, אובלית, קמורה מעט בשני הצדדים. ההטבעות H/C בצד אחד, C/G בצד השני, סימן חוצה בשני הצדדים.

משווק באריזה של 50 טבליות.

:טגרטול 400 CR מייג

טבליה בצבע כתום-חום, אובלית, קמורה מעט בשני הצדדים. ההטבעות ENE/ENE בצד אחד, CG/CG בצד השני, סימן חוצה בשני הצדדים. \cdot

משווק באריזה של 30 טבליות.

:טגרטול 200 מייג

טבליה לבנה, עגולה, שטוחה, עם קצוות משופעים. ההדפסה CG בצד אחד, בצד השני ההדפסה $\operatorname{G/K}$ וקו חוצה. משווק באריזה של 50 טבליות.

: 2% טגרטול סירופ

תרחיף צמיגי, לבן.

משווק בבקבוק המכיל 250 מייל.

בעל הרישום והיבואן וכתובתו: נוברטיס ישראל בעיימ, תייד 7126, תל אביב

נערך בפברואר 2021 בהתאם להנחיות משרד הבריאות

Reference: New-Zealand PIL September 2020

מסי רישום התרופה בפנקס התרופות הממלכתי במשרד הבריאות:

041-24-25416 : מייג טבליות **200 CR טגרטול**

טגרטול 400 CR מייג טבליות: 400 CR

טגרטול 200 מ"ג טבליות: 24602 מ"ג

טגרטול סירופ 2%: 24971-022-90

לשם הפשטות ולהקלת הקריאה, עלון זה נוסח בלשון זכר. על אף זאת, התרופה מיועדת לבני שני המינים.